

Wisconsin Poison Center Intravenous N-acetylcysteine Dosing Recommendations in Acetaminophen Toxicity

by Matthew T. Stanton, PharmD, Mark A. Kostic, MD, Jillian L. Theobald, MD, Amy E. Zosel, MD, and David D. Gummin, MD

Despite the lack of randomized controlled trials, intravenous N-acetylcysteine (IV NAC) is a safe and effective treatment for acetaminophen (APAP) poisoning.^{1,2} IV NAC is the treatment of choice when the oral route is unavailable. However, even with this safe and effective antidote, hepatotoxicity and death can occur.^{2,3} The Food and Drug Administration (FDA)-approved IV NAC dosing is 150 mg/kg IV over 1 hour, followed by 50mg/kg IV over 4 hours, followed by 100mg/kg IV over 16 hours. An alternative approach to this dosing is 150mg/kg IV over 1 hour, 12.5mg/kg/hr for 4 hours, then 6.25mg/kg/hr over for 16 hours. This original dosing regimen was designed for a minority of acetaminophen poisoned patients.⁴ This minority were patients who present early (most within 10 hours), ingested a minimally toxic dose of APAP, and few other co-ingestants.⁴ The FDA-approved regimen has even been described by the original investigator as suboptimal.⁵ IV NAC is only approved for a 21-hour duration, however, longer durations are needed in many cases of APAP poisoning and thus it is frequently being used "off-label" with guidance of a toxicologist or a poison center.¹ Recently, the Wisconsin Poison Center (WPC) has been informing clinicians who treat patients with APAP overdose about updated dosing guidelines for N-acetylcysteine (NAC).

Rationale

No randomized, controlled trials were ever performed for IV NAC, and safety and efficacy were established with simple prospective studies.² The FDA-approved IV NAC regimen is complex, which makes it prone to medication errors.^{6,7} A British

Abstract

The Wisconsin Poison Center (WPC) is the regional poison center serving the state of Wisconsin. Recently, this center developed new recommendations for intravenous N-acetylcysteine (IV NAC) dosing. Previously on a case-by-case basis, the WPC recommended that selected patients at risk for severe acetaminophen (APAP)-induced toxicity receive higher doses of NAC. The higher dose exceeds the FDA-approved dosing of IV NAC for prophylaxis and treatment against the development of severe toxicity. The WPC has now revised its recommendations for routine dosing of IV NAC, and the rationale for this recommendation deserves additional clarification, particularly for pharmacists who may be asked to modify formulations in order to comply. The purpose of this article is to communicate with hospital administrators, healthcare providers, and pharmacists about the new recommendations. However, it should be emphasized that enteral NAC remains the preferred dosing and route.

study found that use of the FDA-approved dosing regimen for IV NAC resulted in compounding dosing errors of at least 20% in almost 33% of patients treated and 8% of treatments led to a dosing error greater than 50%.⁶ Hayes et. al. reported that similar errors occurred in 33% of patients.⁷ The authors also found a 5% incorrect infusion rate and 18.6% of those enrolled experienced greater than 1 hour of interruption in therapy.⁷ The use of a "3-bag" system for the FDA-approved dosing (one bag for each infusion period) likely contributes to these errors.

Recently, alternative dosing regimens for IV NAC have been explored.^{8,9} Regimens utilizing two bags have been described which resulted in fewer adverse effects.¹⁰⁻¹² One retrospective pediatric study used an increased dosing protocol (150mg IV bolus followed by 10mg/kg/hr IV for 20 hours) and found no administration errors.¹³ Another recent pediatric study used a two-bag regimen with increased

dosing (150mg/kg IV followed by 15mg/kg/hr IV) and found it to be safe and effective, with fewer reconstitution and administration errors, leading to improved patient safety.¹⁴ The maintenance infusion continued until serum APAP concentrations were less than 10mg/L and the liver transaminases remained normal or were trending downward. The longest duration of maintenance IV NAC was 89 hours, with a median of 26.3 hours.¹⁴ A prospective, observational study found that doubling the dose of the last NAC bag (200mg/kg over 16 hours) was associated with a significant decrease in hepatotoxicity.¹⁵ Lastly, a simplified regimen described using an infusion at 14 mg/kg/hr over 1 hour following the completion of the bolus.¹⁶ Guidelines for acetaminophen poisoning in Australia and New Zealand discuss using increased dosing of IV NAC.¹⁷ Whatever the case and whenever feasible, oral NAC has and will remain preferred over IV NAC (see table 1).¹⁸

Discussion Of The WPC Recommendations

Oral NAC is preferred due to favorable absorption, higher cumulative dosing leading to higher levels in the liver, and less expense. However, recent evidence and a trend in best practice development led the WPC to revise recommendations for IV NAC dosing. These recommendations are consistent with recent literature describing a two-bag regimen to decrease adverse effects, medication errors, and complications after APAP poisoning. **We recommend a loading dose of 150 mg/kg IV over 1 hour, followed by a continuous infusion at 12.5 mg/kg/hr. If no liver injury develops (i.e. a normal AST and total bilirubin throughout), then the infusion continues until the APAP level is non-detectable. If there is evidence of hepatic injury, then the infusion continues until recovery, transplant, or demise.** For obese patients, we recommend capping the dose calculation at a weight of 100 kg. Boluses for adults can be made in 200 milliliters (mL) of D5W or 0.45% sodium chloride (NaCl) and boluses for pediatric patients can be made up by following the package insert.¹ Concentrations of continuous IV bags may vary between institutions and individual patients, however, an easy approach for the continuous infusion is to mix 6,000 mg or 12,000 mg (1 or 2 vials) of IV NAC into 500 mL of D5W or 0.45% NaCl. More concentrated solutions can be used for patients at risk for volume overload,^{1,16} but a less concentrated approach may decrease waste, depending on the patient's clinical status. These concentrations

can also be used for pediatric patients since the infusions following from the package insert total approximately 4-8 mg/mL. To decrease osmolarity and risk of hyponatremia for pediatrics, 0.45% NaCl can be used as the diluent. With current application of the electronic medical record and prescriber order entry, we suggest standardizing dosing protocols within your own institution or health system.

Conclusion

The Wisconsin Poison Center is recommending all patients with confirmed or suspected APAP poisoning who are treated with IV NAC should receive 150 mg/kg IV over 1 hour followed by 12.5 mg/kg/hr until recovery, transplant, or death. This will ease compounding,

dosing, and timing complications that have been reported with the "3 bag" NAC regimen. Oral NAC remains our preferred choice due to safety, efficacy, and cost. Please feel free to call the Wisconsin Poison Center at 1-800-222-1222 if you have further questions or concerns. A guideline is available for downloading at www.wisconsinpoison.org.

Matthew Stanton, Wisconsin Poison Center, Medical College of Wisconsin, Froedtert and the Medical College of Wisconsin School of Pharmacy in Milwaukee, WI. Mark Kostic, Wisconsin Poison Center and Medical College of Wisconsin, Milwaukee, WI. Jillian Theobald, Wisconsin Poison Center and Medical College of Wisconsin, Milwaukee, WI. Amy Zosel Wisconsin Poison Center and Medical College of Wisconsin, Milwaukee, WI. David D. Gummin, Wisconsin Poison Center and Medical College of Wisconsin, Milwaukee, WI.

Disclosure: The authors declare no real or potential conflicts or financial interest in any product or service mentioned in the manuscript, including grants, equipment, medications, employment, gifts, and honoraria.

References

1. Acetadote (n-acetylcysteine) injection [Package Insert]. Cumberland Pharmaceuticals. 2006. Accessed Dec 27, 2017.
2. Rumack BH, Bateman DN. Acetaminophen and acetylcysteine dose and duration: past, present and future. *Clin Toxicol.* 2012;50(2):91-98.



TABLE 1. NAC Recommendations

Product	Route	Regimen	Comments
NAC (WPC preferred)	Oral	140mg/kg load followed by 70mg/kg every 4 hours	Provides 490mg/kg in first 24 hours
NAC (Acetadote®)	IV	150mg/kg load followed by 12.5mg/kg/hr over 4 hours, followed by 6.25mg/kg/hr over 16 hours or longer	Provides 300mg/kg in first 21 hours
WPC recommended NAC	IV	150mg/kg load followed by 12.5mg/kg/hr for 20 hours or longer	Provides 400mg/kg in first 21 hours

3. Gummin DD, Mowry JB, Spyker DA, et al. 2016 annual report of the American Association of Poison Control Centers' national poison data system (NPDS): 34th annual report. *Clinical Toxicol.* 2017;55(10):1072-1254.
4. Prescott LF, Illingworth RN, Critchley JAJH, et al. Intravenous N-acetylcysteine: the treatment of choice for paracetamol poisoning. *Br Med J.* 1979;2(6198):1097-1100.
5. Prescott LF, Donovan JW, Jarvie DR, et al. The disposition and kinetics of intravenous N-acetylcysteine in patients with paracetamol overdosage. *Eur J Clin Pharmacol.* 1989;37(5):501-506.
6. Ferner RE, Langford NJ, Anton C, Hutchings A, Bateman DN, Routledge PA. Random and systematic medication errors in routine clinical practice: a multicentre study of infusions, using acetylcysteine as an example. *Br J Clin Pharmacol.* 2001;52(5):573-577.
7. Hayes BD, Klein-Schwartz W, Doyon S. Frequency of medication errors with intravenous acetylcysteine for acetaminophen overdose. *Ann Pharmacother.* 2008;42(6):766-770.
8. Bateman N, Dear JW, Thomas SHL. New regimens for intravenous acetylcysteine, where are we now? *Clin Toxicol.* 2015;54(2):1-4.
9. Waring WS. Novel acetylcysteine regimens for the treatment of paracetamol overdose. *Ther Adv Drug Saf.* 2012;53(3):471-481.
10. McNulty R, Lim JME, Chandru P, Gunja N. Fewer adverse effects with a modified two-bag acetylcysteine protocol in paracetamol overdose. [Published online December 8, 2017]. *Clin Toxicol.* DOI: 10.1080/15563650.2017.1408812
11. Isbister GK, Downes MA, Mcnamara K, et al. A prospective observation study of a novel 2-phase infusion protocol for the administration of acetylcysteine in paracetamol poisoning. *Clin Toxicol.* 2016;54(2):120-126.
12. Wong A, Graudins A. Simplification of the standard three-bag intravenous acetylcysteine regimen for paracetamol poisoning results in a lower incidence of adverse drug reactions. *Clin Toxicol.* 2016;54(2):115-119.
13. Oakley E, Robinson J, Deasy C. Using 0.45% saline solution and a modified dosing regimen for infusing n-acetylcysteine in children with paracetamol poisoning. *Emerg Med Austral.* 2011;23(1):63-67.
14. Pauley KA, Sandritter TL, Lowry JA, et al. Evaluation of an alternative intravenous N-acetylcysteine regimen in pediatric patients. *J Pediatr Pharmacol Ther.* 2015;20(3):178-185.
15. Chiew AL, Isbister GK, Kirby KA, et al. Massive paracetamol overdose: an observation study of the effect of activated charcoal and increased acetylcysteine dose (ATOM-2). *Clin Toxicol.* 2017;55(10):1055-1065.
16. Johnson MT, McCammon CA, Mullins ME, Halcomb SE. Evaluation of a simplified n-acetylcysteine dosing regimen for the treatment of acetaminophen toxicity. *Ann Pharmacother.* 2011;45(6):713-720.
17. Chiew AL, Fountain JS, Graudins A, Isbister GK, Reith D, Buckley NA. Guidelines for the management of paracetamol poisoning in Australia and New Zealand-explanation and elaboration. *Med J Aust.* 2008;188(5):296-301.
18. Smilkstein MJ, Knapp GL, Kulig KW, Rumack BH. Efficacy of oral n-acetylcysteine in the treatment of acetaminophen overdose: analysis of the national multicenter study (1976 to 1985). *N Engl J Med.* 1988;319(24):1557-1562.

Medical College of Wisconsin School of Pharmacy 3rd Annual Symposium

Emerging Pharmacy Practice Models: Interprofessional Approach to Telehealth

MEDICAL COLLEGE OF WISCONSIN • MILWAUKEE CAMPUS
JULY 12, 2018 • 2:00 PM - 5:00 PM

Telehealth, Wearables and A.I. (Oh My)

Bradley Crotty, MD, MPH, FACP
Medical Director, Inception Health &
Assistant Professor of Medicine, Medical College of Wisconsin

Building Bridges for Care: Pharmacy & Telehealth

Carmen Kosicek, MSN, APNP, PMHNP-BC
CEO, Founder & Prescriber

Making Connections: Using Telehealth to Provide Clinical Pharmacy Services to our Veteran Population

Cassandra Ruoff, PharmD, BCPS
Clinical Pharmacy Specialist - Department of Veterans Affairs,
Great Lakes Healthcare System/Rural Health

Earn CE credits! Visit www.mcw.edu/pharmacy for more information ▶



MCW
PHARMACY SCHOOL